
Prices
updated

500R, 700R            BikeMax Recumbent 1000/3000 10/03/08

S/N: 651458 -Y02                                                 S/N: 640000 - 651457
Part# Description Qty. Price

AX-61534 Alternator Assembly w/ Cable 1 $331.00
MR-13208 Alternator 1 $185.00
FW-54129 Flywheel, Alternator, Cast - 4 lbs. 1 $56.85

AW-14172 Cable, Resistor 2 $5.90
AW-14148 Cable, Alternator 1 $37.50
AW-14147 Cable, Battery, Old style, Frame mounted battery, Both cables 12" 1 $12.00
AW-14173 Cable, Battery, New Style, White 10", Black 7" USE AX-70418 1 $0.00
AW-14176 OBSOLETE  Cable, C-Safe Adapter - RJ11 to RJ45 Conn. 1 $0.00
AW-14155 Cable, CT Flex to Base (connects to AW-50116) 1 $12.70
AW-14157 Cable, CT Console 1 $5.20
AW-50116 Cable, CT Flex (connects to AW-14155) 1 $23.10
AW-17608 Cable, CT Shuttle to Flex  3000BMR/700R <X05-27XXXXX   (connects to AW-50116) 1 $20.00
AW-14159 Cable, Display, Upright Tube (to display board) 1 $9.40
AW-14154 Cable, Display, Base (to lower board) 1 $16.35
AW-14134 Cable, Polar 1 $4.75
AW-14123 Cable, Polar, Base 1 $0.00
AW-14135 Cable, Polar, Console 1 $5.15
AW-61033 Cable, SmartLink 1 $2.25
AW-14001 Cable, SmartLink, Switchplate, Newer > 645701 1 $5.90
AW-14150 Cable, SmartLink, Switchplate, Older < 645701 1 $6.85

SK-17995 CardioTouch Board                                      > X07-09 opt $219.55
AD-61503 CardioTouch Board for 700R/C ONLY USE SK-17995 $0.00
AD-61535 Display Board, 500R, BikeMax 1000 1 $286.20
AD-61536 Display Board, 700R, BikeMax 3000 1 $394.60
AX-62026 Display Upright Frame Assy, includes cables 500R          (without handlebar) 1 $84.70
AX-62014 Display Upright Frame Assy, includes cables 700R        (with handlebar) 1 $139.30
EC-15054 E-Prom, 500C/R & 1000  V0.12 1 $8.70
EC-15056 E-Prom, 700C/R & 3000  V4.12 1 $8.60
PS-43217 Standoffs for CardioTouch Board 4 $0.50
PL-51670 Water Bottle Holder 1 $21.00
HS-41006 Screws, 10-24X1/2, Water Bottle Holder 3 $0.20

New Cybex Branding
500R, BikeMax R1000

DE-51730 Overlay, Usa 1 $91.25
DE-51731 Overlay, Euro 1 $91.25
DE-51732 Overlay, German 1 $91.25
DE-51733 Overlay, French 1 $91.25
DE-51734 Overlay, Spanish 1 $91.25

700R, BikeMax R3000
DE-51720 Overlay, Usa 1 $93.75
DE-51721 Overlay, Euro 1 $93.75

ALTERNATOR

CABLES

CONSOLE

GO
BACK HOME

GO
BACK HOME



DE-51722 Overlay, German 1 $93.75
DE-51723 Overlay, French 1 $0.00
DE-51724 Overlay, Spanish 1 $93.75
DE-51725 Overlay, Japanese 1 $93.75
DE-51726 Overlay, Swedish 1 $93.75

500R, BikeMax R1000
AC-61638 Console Assy, Usa 1 $400.29
AC-61639 Console Assy, Euro 1 $541.05
AC-61641 Console Assy, French 1 $400.29
AC-61640 Console Assy, German 1 $400.29
AC-61642 Console Assy, Spanish 1 $400.29

700R, BikeMax R3000CT CardioTouch & Polar
AC-61625 Console Assy, Usa 1 $800.85
AC-61627 Console Assy, Euro 1 $891.60
AC-61631 Console Assy, French 1 $735.14
AC-61629 Console Assy, German 1 $735.14
AC-61635 Console Assy, Japanese 1 $735.14
AC-61633 Console Assy, Spanish 1 $735.14
AC-61637 Console Assy, Swedish 1 $735.14

700R, BikeMax R3000 Polar Only
AC-61624 Console Assy, Usa 1 $511.19

Current Cybex branding, 500R/700R
AX-62063G2 Assy,Cover, Gray 1 $403.82
AX-62063W Assy,Cover, White 1 $349.47

DE-51751 Decal, Side Cover "Cybex" 2 $2.50

Hardware, cover mounting
HS-41006 Screw 10-24 X 1/2  Phil Pan TT SS 4 $0.20
HS-41125 Screw  10-32 X 1  Pan 3 $0.35

BIKE ENGINE
SK-16303 Assembly, Bike Engine (includes all assemblies below) 1 $630.00

AX-62019 Assy Idler Arm, Engine (includes all parts below) 1 $25.05
FS-51654 Plate, Engine Idler Pulley 1 $15.55
HN-42043 Nut  3/8-16 Flanged SS BO 1 $0.95
HS-41160 Screw  3/8-16 X1-3/4  HHCS  G5  Zinc 1 $1.25

AX-62030 Assy, Idler Pulley, Engine (includes all parts below) 1 $9.50
HX-43228 Spacer, Idler Pulley 1 $1.25
PW-46025 Idler Pulley B-098 1 $9.25

#N/A
AX-62020 Assy,Engine Frame (includes all parts below) 1 $68.95
HN-41162 Nut 3/8-16 Propeller Tee 2 $0.48

AX-62035 Assy, Engine Casting W/Bearings  (includes all parts below) 1 $75.00
FM-50108 Frame, Bike Engine, Cast 1 $60.00
HB-44063 Bearing  6004ZZ 2 $8.15

AX-62021 Assy, Clutch Pulley 3" Poly-V (includes all parts below) 1 $52.00

COVERS



HB-44064 Clutch, Roller  20mm DC 1 $31.65
PW-50092 Pulley, Clutch 3" Poly-V   (upgraded @ X05-13234001) 1 $20.00

SK-19185 Assy Drive Pulley           (includes all parts below  as well as AX-62031and AX-62023) 1 $185.00
HX-44065 Crank, One Piece 1 $25.00
HB-44050 Bearing, Thrust, Washer 1 $2.65
PW-50102 Pulley, Poly-V, Drive Die-Cast 1 $32.50

AX-62031 Assy, RIGHT Crank Bearing 1 $31.00
FM-54074 Race, Crank, RIGHT 1 $15.25
HB-44062 Bearing  6006ZZ 1 $12.10

AX-62023 Assy, LEFT Crank Bearing 1 $31.00
HB-44062 Bearing 6006ZZ 1 $12.10
FM-54075 Race, Crank, LEFT 1 $13.95

PL-50074 Pulley 2nd Stage, Insert Molded    (includes all parts below) 1 $100.00
AX-62033 Assy, Shaft-Nut 1 $30.18
HN-41016 Nut, Jam 3/4-10 Zinc 1 $1.00

BD-44061 PRIMARY Belt 520J10 Poly-V (part of engine assembly) 1 $34.65
HB-44060 Washer, Thrust 20mm X 36mm X 1.5mm, Plastic 4 $1.12
FS-51653 Bracket, Engine Clamp 1 $18.57
HN-41157 Nut, Crank Lock 1 $3.00
HX-43201 Retaining Ring E-Ring 3/4  5133-74 2 $0.25
HS-41155 Screw 3/8-16 X 1-1/2 HHCS SS 2 $0.81
BD-44059 SECONDARY Belt  (connects alternator to engine assembly) 1 $43.00
HW-43225 Washer  HDS 10 1 $0.88
HW-18176 Washer Crank Key 1 $3.30
FS-51636 Plate, Kick, Black 1 $13.45
HX-43234 Spacer  # 10 X 1-3/8 Nylon used on FS-51636 3 $0.29

#N/A
For Older Engine Assemblies (retaining rings for main bearings)

HX-41163 Retaining Ring Internal, 42mm 2 $1.00
HX-41164 Retaining Ring Internal, 55mm 2 $1.50

AF-55016 Frame, 500R-700R, BikeMax R 1 $372.00
HS-41126 Bolt, 5/16-18 x 1", (front transport wheel) 2 $0.75
CW-50026 Front Transport Wheel 2 $7.00
AX-61003 PCA Com-Ext. Power Interconnect 1 $37.75
FS-51000 Plate, Com-Ext. Power 1 $0.00
FM-51215 Spacer, For Front Transport Wheel 2 $1.00
HW-43072 Washer, 5/16, For Front Transport Wheel 2 $0.31
HB-40064 Snap Bushing 1",  (used where cable passes through frame on recumbents) 1 $0.00

PL-05044 Foot, Rear Nylon Glide 2 $4.00
HN-11136 Nut, 5/16-18 Hex, Zinc  (rear foot PL-05044) 2 $0.25

If welded bolt on frame has broken off, send the following kit
SK-17795 Service Kit, 500-700C-R Rear Foot $7.25

AX-70375 Assy Kit, Hardware Pack 1 $9.35
HX-40072 Clip, Snap In 4 $0.64
HN-42023 Nut  10-24 Kep Zinc 8 $0.05
HN-42046 Nut  1/2-20  Jam, G5  Zinc 1 $0.38
HN-42043 Nut  3/8-16 Flanged SS BO 6 $0.95

FRAME

HARDWARE



HN-42063 Nut  5/16-18 Flanged SS BO 2 $0.63
HN-42033 Nut  5/16-18 Nylock SS Low Profile 1 $0.37
HN-42022 Nut  8-32 Kep 2 $0.06
HN-42034 Nut Tinneman J-Type 10-24  Black 5 $0.66
HN-42037 Nut 5/16-18 Jam SS 2 $0.09
HN-41150 Nut 5mm X .80mm Conical Kep Zinc 1 $0.30
HN-41151 Nut 6mm X 1.0mm Conical Kep Zinc 1 $0.32
HN-42038 Nut Nylon Cap 6/32 1 $0.13
FS-51634 Plate BMR Engine 1 $7.70
HS-41109 Screw  10-24 X 3/4  Pan TTPT BO 4 $0.49
HS-41126 Screw  5/16 X 1  BHSC  SS  BO 2 $0.75
HS-41048 Screw  5/16-18 X 2 BHCS  Alloy  BO 2 $0.90
HS-00266 Screw  5/16-18 X 3/4 HHCS G5  Zinc 4 $0.50
HS-41027 Screw  6/32 X 1/2 FPP  SS 410 B-O 4 $0.15
HS-41032 Screw  6/32 X 5/16 Phil Pan Zinc 4 $0.02
HS-41197 Screw  6/32 X 7/8  Phil Pan MS 1 $0.11
HS-41041 Screw 8/32 X 3/8 Phil Pan Zinc TT 2 $0.04
HS-41006 Screw 10-24 X 1/2  Phil Pan TT SS 6 $0.20
HS-41167 Screw 10-24 X1-3/4 Phil Pan HD TT 3 $0.29
HS-41073 Screw 1/2-20 X 1-3/4 HHCS Zinc G5 1 $0.59
HS-41155 Screw 3/8-16 X1-3/4 HHCS SS 7 $0.81
HS-41093 Screw 5/16-18 X 1" HHCS G5 Zinc 2 $0.20
HS-41030 Screw 5/16-18 X 2 Carriage Zinc G5 2 $0.25
HS-41004 Screw  # 2 X1/4 Phil Pan Type-A 2 $0.05
FM-51215 Spacer, Botton Roller Side 2 $1.00
HX-43151 Spacer  # 6  X 35-64  Nylon 1 $0.14
HW-53017 Washer, Flat 5/16  SS  BO 5 $0.11
HW-43043 Washer  HDS 12 1 $1.30
HW-43011 Washer 3/16 Dia HDS-5 BELVI 8 $0.11
HW-43231 Washer 3/8 X 11/16 X 1/16 Flat SS 1 $1.19
HW-43101 Washer 5/16 Fender X 1-1/4 OD 2 $0.80
HW-43042 Washer  5/16 (8mm) HDS-8 BELVIL 10 $0.25

AX-70418 Alternator Control Board 1 $596.00
AX-61520 Assy, Magnetic RPM Sensor 1 $38.85
AX-61026 Assy, Plug Terminator 1 $0.64
EC-13207 Battery 6v 1 $56.00
AX-61518 Battery & Cable, for old style, mounts to frame, (includes longer cable AW-14147) 1 $45.00
FS-51682 Bracket, Magnetic RPM 1 $4.75
TR-13018 External AC Adapter, NEW switchplate 110V -> 12VAC/23W, BLACK tip 1/2" 0 $42.50
TR-13019 External AC Adapter, NEW switchplate 220V -> 12VAC/23W, BLACK tip 1/2" 0 $36.00
HN-42000 Nut Panel 3/8-24 2 $0.10
HX-13212 OBSOLETE  Plug  RJ11 USE AX-61026 1 $0.00
FM-41225 Rod Threaded  7.5IN (Resistor) 1 $1.08
AX-61520 RPM Sensor 1 $38.85
EC-22001 Sensor, Variable Reluctant Speed 1 $34.10
AX-61003 Switchplate, Newer > 645701 1 $37.75
AX-61521 OBSOLETE  Switchplate, Older                                                               < 645701 1 $0.00

LT-03150 Manual, Owner's, 500C, 500R, BikeMax 1000 1 $25.00
LT-03151 Manual, Owner's, 700C, 700R, BikeMax 3000 1 #REF!
LT-03084 Manual, Service 0 #REF!

AX-50068 Pedal Set, 1/2"shaft, with Straps 1 $35.00
PEDALS

LOWER ELECTRONICS

MANUALS



367GT285 Pedal Strap, LEFT 1 $10.00
367GT284 Pedal Strap, RIGHT 1 $10.00

AX-71108 Polar Receiver Kit 0 $70.66
AD-14177 Heart Rate Transmitter Belt with Watch $0.00

AX-62016 Assy Rail Extrusion BMR 1 $140.02
AX-62017 Assy Seat Shuttle Wheel 6 $7.99
FS-51648 Bracket, Seat Adjust Rack, BMR  1 $12.90

Note: The following 5 item numbers comprise the seat shuttle rail stops
HX-05082 Bumper Seat Limit BMR 2 $1.70
FM-51215 Spacer,Bottom Roller Side Stop 4 $1.00
HS-41048 Screw  5/16-18 X 2 BHCS  Alloy  BO 2 $0.90
HW-53017 Washer, Flat 5/16  SS  BO 4 $0.11
HN-11136 Nut, 5/16-18 Hex, Zinc 2 $0.25

PL-50069 Cap Seat Rail Extrusion BMR 1 $5.00
HX-17698 Grip, Non-CT Seat Handlebar Used on AX-17606 2 $11.75
HX-40072 Clip Snap-In 2 $0.64
FS-52082 CT Ribbon Retainer, Rail BMR (fixes CT ribbon to the shuttle rail) 1 $0.55
HS-41006 Screw 10-24 X 1-2  Phil                         (screws for FS-52082) 2 $0.20
PL-05044 Glide  Molded Nylon B-060 2 $4.00
HX-05085 Grip, .99"I.D. Non-CT SEAT Handlebar Used on AX-70379 2 $16.00
SK-18111 Kit, Cardio Touch, Metal Grips*                       3000BMR/700R   <X05-27XXXXXXX 2 $75.00

*RequiresPL-50038, Red Insulator to be present.
PL-50038 Insulator, Cardio Touch Grip, Red Plastic 2 $13.00
DE-51627 Label Extrusion 1 $2.77
PD-61272 Seat Back, BMR 1 $184.65
AX-61309 Seat Back Assembly, Includes back pad & frame, BMR 1 $225.49
HS-41107 Seat Back Bolt, 5/16-18 x 1 1/2" 4 $1.09
HW-53018 Seat Back Washer, 5/16 Split 4 $0.16
SK-17365 Seat Pad, Bottom w/ Mounting Hardware 1 $139.44
HS-00266 Bolt  5/16"x 3/4" (send with PD-61395 when replacing old style seat with studs) 4 $0.50
HW-43042 Washer, 5/16"  (send with PD-61395 when replacing old style seat with studs) 4 $0.25
SK-17785 Seat Shuttle, CardioTouch, New Style   (use only for frame/weld issues) $220.00
AX-17606 Seat Shuttle, Assy, non-CT 1 $353.80
PL-50080 Shim Seat Lock 2 $3.75

HX-40061 Spring Cmprsn .36OD .75L .055W 1 $1.16
PL-50073 Sweatguard Seat Extrusion BMR A1 1 $2.25
PL-50073 Sweatguard Seat Extrusion BMR A1 1 $2.25
AF-55014 Weldment, Seat Adjust Pin-Handle, Blue,Right side 1 $37.50

POLAR HEARTRATE

SEAT SHUTTLE ASSEMBLY


